
 

 

Gloucester Gas Project – 
Extracted Water Management 

Strategy 
Final Draft 

Date: 4 September 2015 



 

 

 

 
 

 

 

 

 
 

 

 

 
 

 

 

 
 

 

 

 

 
 

 

 

 

 

Gloucester EWMS_Final Draft V2-3_For Release_040915.docx  ii 

Table of Contents 

Glossary and Abbreviations ............................................................... 1 

Executive Summary ....................................................................... 11 

1. Introduction .......................................................................... 15 

1.1. Background ........................................................................................................ 15 

1.2. Overview of the GGP ........................................................................................... 15 
[...]
Proposed Stream 
Discharge Area 



 

 

Gloucester EWMS_Final Draft V2-3_For Release_040915.docx  82 

 

Figure 11.2: Proposed above-ground water infrastructure in relation to 

predicted flood levels 



 

 

Gloucester EWMS_Final Draft V2-3_For Release_040915.docx  83 

11.1. Water Infrastructure Flow Schematic 

A simplified block flow diagram is provided in Figure 11.3, which gives an overview of all the water 
management infrastructure.  Further detail is also presented in Appendix B. 

For the purposes of this EWMS, the probable size of the water treatment plant and associated assets 

is described.  Final dimensions and the exact location of all the assets won’t be known until the 
awarding of the early works EPC contracts and the engineering design is completed. 

The water infrastructure components of the Stage 1 project are unchanged from the assets identified 
in the Consultation Draft of the EWMS.  Ponds and tanks have been reduced in size in accordance 

with the lower water production profile, expected water throughput, and expected plant redundancy.  
With the current lower than anticipated water production profile, each of the ponds at the CPF will be 
less than 25ML in capacity and the treated water pond will be replaced by an enclosed above ground 

(and bunded) tank/s.   

 



 

 

Gloucester EWMS_Final Draft V2-3_For Release_040915.docx  84 

 

Note – * the treated water pond is now replaced with two smaller tanks 

Figure 11.3: Water Infrastructure Flow Schematic 



 

 

Gloucester EWMS_Final Draft V2-3_For Release_040915.docx  85 

11.2. Storage Ponds and Tanks 

Water storage ponds and tanks will be required as part of the extracted water management strategy.  
The proposed ponds and tanks will be located at the CPF and will store the following: 

› Extracted water; 

› WTP feedwater (pre-treatment water); 

› WTP treated water (RO and conditioned water); and 

› Brine water. 

AGL has approval to construct up to three new ponds (each up to 25 ML capacity) at the proposed 
CPF site, however with the expected lower water production rates only two smaller ponds and two 
smaller treated water tanks are proposed.   

The proposed ponds and tanks are: 

› Receiving Water Pond (approximately 12 ML); 

› Treated Water Tanks (2 x 1 ML); 

› Discharge Water Pond (maximum 20 ML); and 

› Brine Storage Tank (2 ML). 

The three existing ponds and irrigation infrastructure at the Tiedman property will be retained.   

New ponds will be double lined with an HDPE membrane to reduce the potential for seepage.  There 

will be a filter mesh between the dual layers of each of the ponds, together with seepage control, 
inspection sump and pump out capability.  They will be holding ponds with a relatively small footprint 
and are not constructed as evaporation ponds. 

Ponds developed as part of the GGP will be lined and have level detection systems and will be 
designed to retain a 1-in-100 year rainfall event and meet flood design standard.   

11.2.1. Receiving Water Pond (12 ML capacity) 

The Receiving Water Pond (RWP) will receive extracted water delivered from a water gathering 
network.  The RWP will also receive return water from the DAF plant and process water that is treated 
by an oily water separator located in other parts of the CPF.  Process water inflows are expected to 
be relatively minor (less than 0.01 ML/d).   

The proposed RWP design is based on an interconnected two compartment system, consisting of a 
feed compartment and a buffer compartment.  Each compartment will be capable of receiving all of 
the flowback water flow, produced water, any process or recycle streams.  The RWP will be designed 

to enable maintenance without disrupting WTP operation and receiving various flows.  This grit and 
sediment that accumulates in the RWP would be periodically removed by a floating suction. 

The RWP would always be operated at reduced storage levels so as to maximise capacity to store 
inflows if the water treatment plant capacity was restricted in any way.  The maximum daily inflow 
to the RWP is expected to be approximately 1 ML/d initially reducing to 0.5 ML/d longer term (well 
below the approved produced water volume of 2 ML/d).  The RWP will therefore have a capacity to 
detain extracted water inflows for up to 12 days during the peak water production period (and for 

much longer periods during low water production periods) should there be any disruption to WTP 
operations. 

 

 



 

 

Gloucester EWMS_Final Draft V2-3_For Release_040915.docx  86 

11.2.2. Treated Water Tanks (2 x 1 ML capacity) 

The Treated Water Tanks (TWT) will receive treated water from the WTP after the Reverse Osmosis 
(RO) process.  The TWT is expected to receive a peak inflow of around 0.9 ML/d and provide a couple 
of day’s storage at peak production rates.   

11.2.3. Discharge Water Pond (maximum 20 ML capacity) 

The Discharge Water Pond (DWP) will receive treated water from the TWT and distillate from the 

brine management system prior to transfer and reuse.  The DWP is expected to receive a peak inflow 
of around 0.97 ML/d (assuming 90% recovery through the RO plant and 80% recovery through the 
BTP).   

If there is any final adjustment of water quality required for irrigation, stock or stream discharge 
(e.g. to adjust pH or correct the residual SAR) then it would occur within either the TWT or the 
transfer lines from the TWT to the DWP.  The target water quality will be in accordance with the most 

sensitive water quality required (see Section 12) and will be well below the adopted thresholds for 
each reuse (see Sections 2.4.1 and 2.4.2). 

A floating pontoon pump station/s will be installed in the DWP to pump water to the Tiedman storage 
ponds, Rombo irrigation area and to the surface water discharge location as required. 

11.2.4. Brine Storage Tank (2 ML capacity)  

The brine storage tank (BST) will receive RO brine concentrate from the WTP.  The RO brine will be 
highly saline with a predicted TDS concentration in the order of 60,000 mg/L which is about 50% 

more saline than sea water.  The maximum RO brine flow received by brine storage tank is expected 
to be approximately 0.1 ML/d.  This maximum flow rate will occur towards the end of the initial 
development phase, as more wells come online.  Longer term the volumes of brine will be very small. 

The BST is expected to be enclosed and located indoors in a secure and bunded area to provide 
secondary containment. 

The BST has been sized at 2ML for a 20 day detention time at maximum production rates (and for 
much longer periods during low water production periods).   

11.3. Extracted Water Treatment System 

The WTP will operate 24 hours a day seven days a week and will be modular so that it can be 

upsized/downsized as required. 

11.3.1. Pre-treatment Systems  

Pre-treatment systems are required in combination with desalination plants to condition the extracted 
water ahead of the RO plant and to minimise the fouling of membranes.  This is especially the case 
where there is particulate matter in the extracted water and variable water quality from wells in 
different parts of the basin taking produced water from different coal seams. 

A pre-treatment system with a 1 ML/d maximum design flow rate will be provided to treat extracted 
water.  This will remove physical and biological contaminants to provide appropriate quality water 



 

 

Gloucester EWMS_Final Draft V2-3_For Release_040915.docx  87 

suitable as feed water to the RO plant.  Subject to the final WTP design, the three major components 
of the pre-treatment system are: 

Dissolved Air Flotation (DAF) 

DAF uses micro-bubbles of dissolved air that attach to solids, causing them to float to the surface 
where they are removed by a mechanical skimmer.  It is assumed that algae solids will have a 
propensity to float and that DAF will be the most suitable technology for the removal of these solids.  
DAF is preferred as the clarification technology for the purposes of the WTP design.   

The DAF will remove suspended solids, algae, and potential iron and manganese oxides.  These are 
the primary solids that will be removed via dewatering.  The grit and sediment will be spadeable and 
suitable for disposal at a licensed facility in accordance with regulatory requirements.  It is expected 

that at the peak inflow rate of 0.9 ML/d that the peak volume of dry solids would be around 1 m3/d 
(maximum two trucks per month). 

Disc Filtration (DF) 

A DF system (a solids screening process) may be required to protect the UF membrane operation.  
The DF system nominally removes solids greater than 200 μm that are not captured and removed by 
the DAF plant. 

A small volume of watery fine sediment will be generated that will be returned to the DAF plant for 
further treatment and removal. 

Microfiltration/Ultrafiltration (MF/UF) 

The MF/UF system provides sufficient net usable filtrate to maintain design flow to the downstream 

RO membranes of the desalination plant.  The MF/UF filtrate tank receives and balances MF/UF filtrate 
from the MF/UF train/s prior to delivery to the ion exchange system.   

The MF/UF train/s will produce a filtrate with turbidity less than 0.1 NTU and a Silt Density Index 
(SDI) of less than 3.  Backwash waste from the MF/UF is sent to the spent backwash balancing tank 

and ultimately back to DAF plant for further treatment.   

Ion Exchange (IX) 

MF/UF filtrate is transferred to the ion exchange (IX) system.  The function of the IX system is to 

soften RO feed water to minimise scaling potential of the membranes (primarily hardness such as 
calcium, magnesium and other trace metal salts) that could potentially cause membrane scaling and 
therefore shortening the life of the RO membranes. 

IX product water will be delivered to the RO feed tank with IX regeneration waste passing directly to 
a brine storage tank for brine treatment plant processing. 

11.3.2. Desalination 

The primary component of the WTP to desalinate extracted water is RO.  The WTP would be designed 
with a modular configuration to accept a maximum flow rate of 1.2 ML/d (i.e. two treatment trains 
each with a capacity of 0.6 ML/d).  For the majority of the production phase period, the WTP would 

operate at less than 50% of its design capacity.  The proposed WTP modular design allows the facility 
to be flexible, and easily reconfigured, so it can be adapted to meet the changing water production 
needs over time. 

The WTP would treat extracted water that has been through the pre-treatment system to a raw water 
quality suitable for all beneficial reuses and river discharge options, namely: 

› General consumption (for the CPF); 

› Working water; 



 

 

Gloucester EWMS_Final Draft V2-3_For Release_040915.docx  88 

› Stock water; 

› Irrigation water; and 

› Treated water for managed discharge to the Avon River. 

Some final water conditioning will be required after desalination to ensure that the water quality is 
suitable for its intended use/stream discharge (Section 12).  This will include stripping any residual 
hydrocarbons from the treated water using granulated activated carbon (GAC). 

11.3.3. Post treatment systems 

Treated water from the RO plant will be stored in the TWT and then conditioned and transferred to 
the DWP.  Any residual hydrocarbons in the water will also be treated and removed at this time by 
passing the water through granulated activated carbon (GAC).   

11.4. Brine Treatment 

A preliminary review of a wide range of brine management and treatment options was undertaken 
which identified thermal evaporation technology as the preferred brine treatment process option for 
the GGP to produce a dry mixed salt.  The brine treatment plant (with a nominal design capacity of 
0.2 ML/d) will comprise a brine concentrator and brine crystalliser, and be capable of treating the 
entire brine stream.  This capacity is double the expected RO brine feed flow rate.  A centrifuge will 
be required to turn the final salt paste into a dry mixed salt. 

The salt produced from the thermal brine management system will be handled on site by an 
appropriate salt handling system.  The dry mixed salt will be contained in 1 tonne nominal capacity 
bulkabags for truck transfer for off-site disposal by road transport to a licensed landfill.  It is expected 

that a maximum of two trucks per week would be required at peak production but this would reduce 
to less than one truck per month for the longer term. 

11.5. Gathering and Distribution Systems 

The type of pipelines required for managing the production, treatment and distribution of extracted 
water are described below: 

11.5.1. Water Gathering Lines 

A low pressure water gathering system will connect each well to the CPF.  Small volumes of extracted 
water may be stored at low water-producing well sites in bunded above-ground (enclosed) tanks so 
that water can be pumped efficiently in batches to the CPF.  Extracted water will discharge directly 
into the RWP.  During the field development period, all collected flowback water/produced water will 

be discharged to the RWP prior to treatment. 

These water gathering lines will be co-located with the gas gathering network.  All water gathering 
lines will be inspected and integrity (pressure) tested prior to being commissioned. 

 

 

 



 

 

Gloucester EWMS_Final Draft V2-3_For Release_040915.docx  89 

11.5.2. Transfer of Treated Water to Wells and to the Tiedman Property 

A separate line will also be installed to deliver working water to wells for fracture stimulation and 
workovers.  This working water line will be co-located with the water and gas gathering lines.  The 
working water lines may also deliver stock water to landowners who have expressed an interest in 
receiving treated water for on-farm use. 

Treated water will be transferred from the DWP for the following uses: 

› Stock water: To individual tanks and troughs on properties via the working water delivery lines. 

› Irrigation Water: Either directly to the Rombo irrigation area or to the water storage ponds on 

Tiedmans via a separate distribution spine line.  

› Discharge to Avon River: An offtake from the distribution spine pipeline (delivering treated water 
to Tiedman property for irrigation) will deliver treated water for discharge to the preferred 
discharge location.  Alternatively the conceptual design also allows for stream discharge from the 

Tiedman holding ponds. 

These lines will be co-located with the gas and water gathering lines where possible.  All return water 
lines will be inspected and integrity (pressure) tested prior to being commissioned. 

11.5.3. Miscellaneous Distribution Pipelines 

It is envisaged that the following transfer pipelines will be required: 

› Upgrade of irrigation network: As a result of new irrigation area development, the irrigation 

network will need to be upgraded and expanded.  This will require the new pumps and pipelines 
to supply treated water to the irrigation areas at Rombo, Tiedmans, Pontilands and possibly 

Avondale. 

› Future offtakes for private agricultural and industrial/commercial users: There may be a future 
demand for treated water for private agricultural and industrial customers.  As a consequence, 
provision may be made for the ‘tees’ to be installed in the treated water pipeline (with blanked 
flanges) to allow connections for offtake pipelines in the future.  

Within CPF area there will be transfer pipelines, including associated pumps and controls to connect 
ponds and tanks.  All water and transfer systems required within the CPF (or generated by the CPF 
design such as sewage and stormwater) will be dealt with onsite as part of the detailed design for 
the WTP and CPF. 

11.6. Reuse and Discharge Infrastructure 

11.6.1. Irrigation 

Some 60 ha of irrigation area has been identified at the start of the project for the irrigation of treated 